HWS1414 Concrete Saw UT-05047 - Exploded View




Ref# Part#

1

O 0 1 O L B W N

W W W W W W W W W W N N DN NN DN DN DN DN N = e e = = e e e e
O 0 9 &N i A W N —= O© OV oo IO i A W N = O VOO IO N M W DN —= O

N
(e

4995301
4995302
4995303
4995304
4995305
4995306
841141
4995308
4995309
4995310
4995311
4995312
86304
4995314
JA400262
83018
4995317
4995318
4995319
4995317
4995320
4995364
4995317
4995321
82496
84020
81204
4995325
4995326
4995327
4995328
4995329
4995330
4995331
4995365
4995333
4995334
4995335

JA400264

4995366

Description
FRAME ASSEMBLY
HANDLE BAR
GRIP- Handle
L-BOLT- 3/8-16
AXLE- Rear
SET COLLAR- (with Setscrews) 5/8"
WASHER- Flat 5/8" Dia.
WHEEL- 6" Dia.
SETSCREW- 1/4-20 x 1/4"
AXLE- Front Weldment
WHEEL- 5" Dia.
WASHER- Sae 3/4" Dia.
PIN- Cotter 1/8 x 1"
BLOCK- Pivot with Bushing and Grease Fitting
USE 80095
WASHER- Lock, Split Type 3/8" Dia.
FITTING- Grease
COLLAR- Set 1"
SHAFT- Adjustment (includes Grease Fitting)
FITTING- Grease
PIN- Clevis
VALVE- Water
FITTING- Grease
BLOCK- Bearing Flange
CAPSCREW- Hex Hd. 1/4-20 x 1" Grd. 5
WASHER- Sae 1/4" Dia.
LOCKNUT- Fiber Type 1/4-20
SCREW- Adjustment
KEY- Woodruff 1/8 x 5/8"
SPACER- Tube
HANDLE- Base
NUT- Cap
BOLT- Shoulder 3/8-16 x 1 1/4"
HANDLE
NIPPLE- Close 1/2" NPT
SHAFT- Blade
KEY-1/4x2 12"
BEARING- Pillow Block
CAPSCREW- Hex Hd. 3/8-16 x 1 1/4" Grd. 5

FITTING- 3/4" Garden Hose Swivel To 1/2" Female

Pipe

Qty Context Note
1

O e e e e e e e =\ I \® T N I N B S S S S NS I NS I e« I W O TR, T SO N T A N R \NO I SN O U N I NS I

[a—



Ref# Part# Description Qty Context Note

41 84117 WASHER- Sae 3/8" Dia. 4

42 4995338 PULLEY 1
43 4995339 FLANGE- Inner 2
44 4995340 NUT- Flange, R.H, 1
45 4995341 FLANGE- Outer with Pin 1
46 4995342 PIN 1
47 4995343 NUT- Flange, L.H. 1
48 4995367 FILTER- Hose Washer 1
49 4995345 GUARD- Blade 1
50 4995346 FLAP- Splash 1
51 88051 CAPSCREW- Hex Hd., #10-24 x 3/4" Grd. 5 2
52 84003 WASHER- Flat #10 4
53 81208 NUT- Hex #10-24 Unc. 6
54 4995350 SPRING 1
55 88051 CAPSCREW- Hex Hd. #10-24 x 3/4" Grd. 5 2
56 82475 SCREW- Round Hd., Mach. #10-24 x 3/8" 2
57 4995351 CAPSCREW- Hex Hd. 3/8-16 x 3 3/4" Ig. 1
58 81247 LOCKNUT- Fiber Type, 3/8-16 1
59 80083 CAPSCREW- Hex Hd., 5/16-18 x 3/4" Grd. 5 1
60 80053 SCREW- Flat Hd. Mach. 1/4-20 x 3/4" 1g. 4
61 4995355 CLAMP- Water Tube 2
62 81204 LOCKNUT- Fiber Type 1/4-20 4
63 4995356 TUBE- Water 2
64 4995357 PLUG- Pipe 2
65 4995358 MANIFOLD 1
66 4995359 ADAPTOR- Hose 1
67 4995360 HOSE ASSEMBLY 1
68 4995361 COUPLING- Pipe 1/2" NPT Galvanized 1
69 4995362 NIPPLE- Pipe 1/2" NPT x 41/2" 1g. 1
70 4995363 ELBOW- Street 1/2" NPT Galvanized 3



HWS1414 Concrete Saw UT-05047 - Frame & Engine

Rendered by LeadVenture, Inc.



Ref# Part#

1

O 0 1 O L B W N

[\ I NS I N I e e e e e T
N — O O 00 9 O Li A W N~ O

N
[98)

NN NN
~N O L A~

W NN
S O 0

W W W W W W
AN DN BN W N =

4995369
4995370
80083
84032
80049
83009
84020
4995374
4995375
80049
810892
4995323
4995376
82496
JA400262
81204
4995377
4995378
81254
4995380
4995381
4995322

80087

84117
81247
4995394
4995334

4995395
4995396
4995398

4995399
4995307
4995313
4995315
83003
4995316

Description
BASE- Frame
FRAME- Upright
CAPSCREW- Hex Hd., 5/16-18 x 3/4" Grd. 5
WASHER- Sae 5/16" Dia.
CAPSCREW- Hex Hd. 1/4-20 x 5/8" Grd. 5
WASHER- Lock, Split Type 1/4" Dia.
WASHER- Sae 1/4" Dia.
BUTTON- Kill
PLATE- Back Cover
CAPSCREW- Hex Hd. 1/4-20 x 5/8" Grd. 5
NUT- Hex 3/8-16
WHEEL- 2 1/2" Dia.

MOUNT- Engine Base
CAPSCREW- Hex Hd. 1/4-20 x 1" Grd. 5
USE 80095
LOCKNUT- Fiber Type 1/4-20
CAPSCREW- Hex Hd. 1/2-13 x 1 1/4" Grd. 5
WASHER- Sae 1/2" Dia.
LOCKNUT- Fiber Type 1/2-13
BASE- Engine
SETSCREW- 1/2-13 x 4" Ig.

ROD- Pointer

CAPSCREW- Hex Hd. 3/8-16 x 1 1/2" for 8HP,

12HP, 14HP and 16HP
WASHER- Sae 3/8" Dia.
LOCKNUT- Fiber Type, 3/8-16
OIL SENTRY PROTECTER
KEY- 1/4 x 21/2"

PULLEY-Accessory on Engine, 4L Groove 2.70"

0.D.x1 1/8" Bore/w Setsc
PULLEY-Engine

BELT-375 3V, matched set of 3 for 12,14,16HP Gas

& 5, 71/2 HP Electric
GUARD- Small Side
GUARD- Belt
GUARD- Shaft Weldment
CAPSCREW- Hex Hd. 5/16-18 x 31/4" Grd. 5
WASHER- Lock, Split Type 5/16" Dia.
POINTER ASSEMBLY

Qty Context Note
1

)
D = =N A A

[\O I NS R O e )N \O BN e W N US

—_— = N O B

1
1

—_— N = e





